
2

*Arm Restraint Kit (1 Arm)  Includes items 13, 14, 15, 16, 19 & 58.  Also 
includes Restraint Gears and attaching hardware (items 21, 22 & 23) 
from Arm Detail section.

**Two different power units were used.  Please verify your model 
number before ordering parts.

	 1.	 L.H. Column Weldment...................................................N752	
	 2.	 R.H. Column Weldment...................................................N755	
	 3.	 Column Extension
			   Standard Height...........................................................N470	
			   EH-1 MODEL .................................................................N471	
			   EH-2 MODEL .................................................................N472	
			   EH-4 MODEL (SPO10 only)..........................................N474	
	 4.	 Carriage Yoke Weldment...............................................N822	
	 5.	 Arm Pin..............................................................................N2154	
	 6.	 1/4"-20NC x 3/4" Lg. HHCS..............................................40099	
	 7.	 Hydraulic Cylinder
			   68" Rise...........................................................................N380	
			   71" Rise...........................................................................N382
	 8.	 Power Unit
			   1Ø 60Hz.............................................................**P1302/P3302	
			   1Ø 50Hz.............................................................**P1389/P3389
			   3Ø.......................................................................**P1347/P3347
			   3Ø 575V.............................................................**P1359/P3359
			   3Ø 380V (S Model)...........................................**P1510/P3510
	 9.	 Power Unit Hose..............................................................FJ837	
	 10.	 5/16”-18NC x 1-1/2” Bolt (Full Thread).........................40271	
	 11.	 5/16” External Tooth Lockwasher.................................40854	
	 12.	 5/16”-18NC Hex Nut........................................................40670	
	 13.	 Actuator Pin Handle........................................................FJ7985-1		
	 14.	 Actuator Pin.....................................................................N121-1	
	 15.	 Retaining Pin....................................................................N119-3	
	 16.	 Arm Restraint Spring......................................................FJ7656-2		
	 17.	 Bleeder Screw (Specify Manufacturer)......................N/A	
	 18.	 Carriage Bumper.............................................................FA941		
	 19.	 Arm Restraint Pawl.........................................................N2121	
	 20.	 Approach bumper...........................................................FJ7391-1		
	 21.	 5/8"-11NC Nylon Insert Lock Nut..................................40743	
	 22.	 Truarc #5304-75 Klipring for 3/4” Shaft........................41411	
	 23.	 Sheave..............................................................................N377		
	 24.	 1/4”-20NC Zinc Hex Nut.................................................40627	
	 25.	 Sheave Cover...................................................................N119-1	
	 26.	 1/4”-20NC x 3/8” Lg. PHMS Plated (2 pcs.).................40063	
	 27.	 Slider block.......................................................................FJ7360	
	 28.	 3/4” Concrete Anchor.....................................................FJ7380	
	 29.	 1-1/2” O.D. x .760-.770” I.D. x .045” Bushing...............41388	
	 30.	 1/4"-20NC x 2-3/4" HHCS.................................................40114
	 31.	 1/4”-20NC Insert Locknut...............................................40642	
	 32.	 1/8” x 1” Lg. Cotter Pin (3Ø only)...................................41200	
	 33.	 Switch Bar Assembly
			   1Ø SPOA10NB...............................................................N415
			   1Ø SPOA10/SPO10.......................................................N467	
			   3Ø....................................................................................N434
	 34.	 Wheel Spotting Dish Kit.................................................FF729	
	 35.	 1/4" Flat Washer...............................................................40795	
	 36.	 3/8”-16 NC x 3/4” Long Flanged HHCS.........................40124	
	 *37.	 Arm Restraint Kit (1 arm)................................................*N2148	

	 38.	 Overhead Hose
			   Standard........................................................................N3103	
			   EH-1 MODEL..................................................................FJ842	
			   EH-2 MODEL..................................................................FJ843	
			   EH-4 MODEL (SPO10 only)..........................................FJ845	
	 39.	 Equalizer Cables
			   SPOA10NB....................................................................N384	
			   SPOA10NB EH-1 MODEL............................................N385	
			   SPOA10NB EH-2 MODEL............................................N386	
			   SPOA10..........................................................................N372	
			   SPOA10 EH-1 MODEL..................................................N378	
			   SPOA10 EH-2 MODEL..................................................N373	
			   SPO10.............................................................................N374	
			   SPO10 EH-1 MODEL.....................................................N379	
			   SPO10 EH-2 MODEL.....................................................N375	
			   SPO10 EH-4 MODEL.....................................................N376	
	 40.	 Capacitor Box..................................................................FA7147-1
		  Capacitor Box Cover Plate.............................................FA7366-1
		  Drum Switch.....................................................................FA7364
		  Drum Switch Lever..........................................................FA7364-1
		  M5 x 45 PHMS, Plated....................................................41672
	 41.	 Locking Latch Cable........................................................FJ7600	
	 42.	 Cable Guide......................................................................N618
	 43.	 3/8”-16NC Flanged Locknut...........................................40664	
	 44.	 Sheave Shaft....................................................................FJ7444-8		
	 45.	 Actuator Assembly (3Ø).................................................N432-5
	 46.	 Cable End Bracket...........................................................N619
	 47.	 Hose Clip...........................................................................N383
	 48.	 L.H. Overhead Assembly (Outer)...................................N480		
	 49.	 R.H. Overhead Assembly (Inner)...................................N481	
	 50.	 Branch Tee.......................................................................FJ7668
	 51.	 Column Mounting Bracket.............................................N439	
	 52.	 3/8"-16NC x 3/4" Carriage Bolts ....................................N/A	
	 53.	 1/4”-20NC Flanged Locknut...........................................40641	
	 54.	 3/4” Spacer ......................................................................FJ7871	
	 55.	 Cutoff Switch Assembly
			   1Ø....................................................................................N413
			   3Ø....................................................................................N432
		  Cutoff Switch
			   1Ø....................................................................................N413-1
			   3Ø....................................................................................N432-1
	 56.	 1/4” External Tooth Lockwasher...................................40779	
	 57.	 1/4”-20NC x 1” HHCS Grade 5.......................................40108	
	 58.	 Spring Pin-1/4" dia. x 1-1/2" Lg. (Stainless)..................14427		

quang
Highlight

quang
Highlight



3

Note: Standard hardware items 
should be purchased from local 
hardware source when possible.  

CAUTION 	 Care should be 
taken to use 
hardware equal 
to that specified 
in this listing.  
(If grade is not 
specified, use 
Grade 2 minimum.)

34

37

3

5357

42

14

13

15 16

19 58

1

17
7

See Locking
Latch Detail
(back page)

18

23

22

20

25

26

46

47

46

52

776

43

2

28

See Cylinder Hose
Adapter Detail

(back page)

43

27

4

8

11 912

10

3

5

50

52

40

32

33

54

31

30

24

6

56

55

35

36

49

43

47

36

44

23
22

29

36

43

48

43
51

36

43

3839

41

21

45

quang
Highlight


